
24

Model 02M

45

19

25

7

6

24
27

12

22

16

15

28

20 18

2

1

2910

9
13

14

20

23

21

8

11

17

3

16

26



25

Model 02M

Ref. Part Number Description

1 710-0654A Hex Ind. Washer Screw 3/8-16 x 1.0

2 787-01602 Cutting Deck: 20”

3 749-04037 Lower Handle

4 749-1092A Upper Handle

5 747-1161A Control Handle (Bail)

6 731-0872B Rear Flap

7 17098 Hinge Clip

8 710-1044 Screw 3/8-24 x 1.5” Group 8

9 736-0524B Blade Bell Support

10 748-0376C Blade Adapter

11 742-0640 Cutting Blade

12 731-0064 Discharge Chute

13 710-0932 Carriage Screw 1/4-20 x 1.0”

14 736-0173 Flat Washer

15 710-3008 Hex Screw 5/16-18 x .75”

16 712-04063 Flange Lock Nut 5/16-18

17 710-1205 Eye Bolt

18 710-0262 Carriage Bolt 5/16-18 x 1.5”

19 736-0119 Lock Washer

20 712-04064 Flange Lock Nut 1/4-20

21 734-04063 Wheel, 7” Star-Dia., Oys. Gray

22 738-0533 Shoulder Screw .498 x 1.635

23 736-0105 Bell Washer

24 712-04065 Flange Lock Nut 3/8-16

25 726-0157 Cable Tie

26 746-04479 Control Cable

27 736-0331 Bell Washer

28 738-04033 Shoulder Screw, 5/16-18 x.428”

29 753-0588  Blade Adapter Kit (Incl. Ref. 8-10)



26

Engine Model - 1P61NO

9
8

20

1

3

19
13

18

15

5

27

10

2
25

26†‡

‡

‡

‡

‡

‡

† Included with Cylinder Head Assembly
‡ Included with Short Block Assembly

12

7

2216

23

11

17
4

24

14

6

21



27

Engine Model - 1P61NO

Ref 
No. Part Number Description

1. 751-10337 Fuel Tank  

2. 751-10737 Spark Arrestor

3. 751-10335 Rubber Fuel Tank Mounting Washer 

4. 751-10292 Spark Plug

5. 751-10617 Dipstick Assembly

6. 751-10743 Cylinder Head Assembly

7. 751-10742 Short Block Assembly

8. 751-10740 Stop Switch and Brake Assembly

9. 751-10319 Recoil Spring and Pulley Assembly

10. 751-10314 Push Rod Kit

11. 751-10313 Valve Kit

12. 751-10370 Oil Drain Plug and Washer Assembly

13. 751-10620 Ignition Coil

14. 751-10736 Carburetor Assembly

15. 751-10307 Flywheel Key

16. 751-10739 Air Cleaner Housing Assembly Complete

17. 751-10747 Muffler Stud Assembly

18. 751-10363 Fuel Line Kit – Inc. hose & clamps

19. 751-10358 Fuel Filter

20. 751-10300 Fuel Cap Assembly

21. 751-10299 Recoil Starter Assembly

22. 751-10732 Air Filter

23. 751-10814 Primer Assembly

24. 751-10735 Muffler Shield

25. 751-10734 Muffler Assembly

26. 751-10741 Muffler Gasket /Heat Shield

27. 751-10733 Governor Return Spring

– 952Z1P61NO Engine – Complete

– 751-10738 Carburetor Kit – Major

– 751-10746 Gasket Kit – Complete

– 751-10745 Gasket Kit – External

NOTE: Illustrated parts without a numeric call-out are not servicable components.




